
-

;,_ /v I -·-

DRS22 SYSTEM 

OPERA TING MANUAL - Version 3.22

30 Progress Avenue, Seymour, Connecticut 06483 
Phone (203) 888-9900 - Telefax (203) 888-1145 









































































































































































































































































































































































PATH: MAC\Air-Vac\DRS22\22Assm.pm6

1(8-24)

DOUBLE DIFFUSER
Cover, Internal Control Box - Assembled View

0101.02.043

Page 1 of 36-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

2(8-25)

D
O

U
B

L
E

 D
IF

F
U

SE
R

C
ov

er
, I

nt
er

na
l C

on
tr

ol
 B

ox
 -

 E
xp

lo
de

d 
V

ie
w

 -
 0

10
1.

02
.0

43

Page 2 of 36-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

3

Description           Qty. Location Part Number

1. Cover 1 10Z21 0101.02.107

2. Bulkhead Fitting 2 11A58 12710

3. Nut, Bulkhead Fitting 2 11A57 12710-1

4. Buzzer 1 16D37 TC3-28

5. Nut, 6-32 10 _______ __________

6. Hinge 12” 1 10E27 0101.02.105

7. Screw, 8-32 x 1/4” SHC 6 _______ __________

8. Screw, 6-32 x 3/8” Low Head 4 _______ __________

9. Washer #8, SAE 4 _______ __________

10. Nut, 8-32 4 _______ __________

11. Thermocouple Channels 3 16D81 TC3-02

12. Manifold Assembly 1 10E37 0101.02.040

13. Washer #6 SAE 2 _______ __________

14. Screw, 6-32 x 2.0 SHC 2 _______ __________

15. PCOOL Pneumatics Assembly 1 N/A N/A

16. Nozzle Pneumatics Assembly 1 10E82 0101.02.041

17. End Tab 1 8A56 9002.03.004

18. Terminal Blocks 11 8A53 9002.03.000

19. Ground Block 1 8A54 9002.03.001

20. Din Rail 4 3/4” 1 10Z19 0101.02.102

21. Washer #10 SAE 2 _______ __________

22. Washer #10 External Star 2 _______ __________

23. Nut, 10-32 2 _______ __________

24. Bulkhead, Barb Fitting 1 New 9001.00.050

25. Harness 1 16D33 TC3-30A

26. Hardware, D-Sub 2 16D94 TC3-33

27. Wire Tie Mounts 6 _______ __________

28. Labels - _______ __________

29. 90 Degree Strain Relief 1 10E65 9002.02.003

30. Strain Relief Nut 1 10E66 9002.02.004

31. 9-Pin Cable 1 10C125 0100.01.132

NOTES: Refer To Drawing
1.  Place wire tie mounts as shown.
2. Make labels and place as shown.

(8-26)

DOUBLE DIFFUSER
Cover, Internal Control Box - Parts List

Page 3 of 36-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

4(8-27)

D
R

S2
2

PC
O

O
L

 P
ne

um
at

ic
s 

- 
Su

b 
A

ss
em

bl
y

Page 1 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

5(8-28)

DRS22
PCOOL Pneumatics - Parts List

Page 2 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

6(8-37)

DRS22 & DOUBLE DIFFUSER
Vacuum Filter - Sub Assembly - 1002.00.010

Page 1 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

7(8-38)

DRS22 & DOUBLE DIFFUSER
Vacuum Filter - Sub Assembly - Parts List

Page 2 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

8(8-43)

DOUBLE DIFFUSER
Frame Chassis - Assembled View - 0101.02.042

Page 1 of 36-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

9(8-44)

D
O

U
B

L
E

 D
IF

F
U

SE
R

Fr
am

e 
C

ha
ss

is
 -

 E
xp

lo
de

d 
V

ie
w

 -
 0

10
1.

02
.0

42

Page 2 of 36-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

10(8-45)

DOUBLE DIFFUSER
Frame Chassis - Parts List - 0101.02.042

Page 1 of 36-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

11(8-15)

D
R

S 
D

IF
F

U
SE

R
C

ar
ri

er
 -

 V
ie

w
 A

Page 1 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

12(8-16)

D
R

S 
D

IF
F

U
SE

R
Y

-A
xi

s 
- V

ie
w

 B

Page 2 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

13(8-29)

DOUBLE DIFFUSER
Nozzle Valve - Sub-Assembly - 0101.02.041

Page 1 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

14

Description           Qty. Location Part Number

1. 1/8” to 3/8” Plug In Swivel Elbow 1 16C42 9001.00.029

2. Proportional Valve 1 TC3-05 16D121

3. 1/8” NPT Street-T 1 TC3-21 16D76

4. 1/8” NPT Plug In Fitting 1 FLX335 14A93

5. Low Pressure Switch 1 16D29 TC3-03

(8-30)

DOUBLE DIFFUSER
Nozzle Valve - Parts List - 0101.02.041

Page 2 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

15

DOUBLE DIFFUSER
Manifold - Exploded View

(8-31)

9 SEE NOTE 5

8

7

10

10 SEE NOTE 6

1 SEE NOTE 7

SEE NOTE 6

4
SEE NOTE 2

11

12

5

2

14
SEE NOTE 1

3
SEE NOTE 3

6

13
SEE NOTE 4

Page 1 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

16

Description           Qty. Location Part Number

1. 3-way Solenoid Valves 4 10E17 9001.11.007

2. Manifold Block 1 10E22 0101.02.108

3. Low Pressure Sensor 1 16D29 TC3-03

4. Low Pressure Switch 1 10A61 0100.01.126

5. 3/8” Plug to 1/4” NPT Swivel Elbow 1 10E25 9001.03.012

6. Nozzle Vacuum Pump 1 2B97 HAV-128

7. Probe Vacuum Pump 1 1D97 AVR093H

8. Nozzle Muffler 1 5D33 S18

9. Probe Muffler 1 5D33 S1FZ

10. 1/8” NPT to 3/16” Barb 2 5E81 9001.00.049

11. 1/4” Barb to 1/4” NPT 2 16D109 9001.00.013

12. 1/4” NPT Pipe Plug 1 _______ 9001.00.003

13. 1/4” NPT Street Elbow 1 12E167 12760

14. 1/4 - 20 x 7/8” Set Screws 2 _______ __________

NOTES: Refer To Drawing

1. These two screws must be installed before part #3 and taped with teflon tape the entire
    screw. Do not screw in flush, leave 1/4” of screw protruding from manifold.
2. Part #4 must be installed before part #1.
3.
4. Tap one end to 1/4” NPS.
5. Tap muffler to 1/4: NPT.
6. Install after mounting #6 to manifold.
7. Order of installation = #14, #3, #7 then #6.

(8-32)

DOUBLE DIFFUSER
Manifold Exploded View - Parts List

Page 2 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

17(8-33)

DOUBLE DIFFUSER
Cover - External Assembly

Page 1 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

18(8-34)

DOUBLE DIFFUSER
Cover, External Assembly - Parts List

Page 2 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

19(8-39)

DOUBLE DIFFUSER
Diffuser Regulator - Sub Assembly

Page 1 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

20(8-40)

DOUBLE DIFFUSER
Diffuser Regulator - Parts List

Page 2 of 26-20-2000

Description           Qty. Location Part Number

1. 1/4” NPT - 3/8” Plug Straight Fitting 1 10E26 9001.03.013



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

21(8-41)

DOUBLE DIFFUSER
Nozzle Regulator - Sub-Assembly

Page 1 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

22(8-42)

DOUBLE DIFFUSER
Nozzle Regulator - Parts List

Page 2 of 26-20-2000

Description           Qty. Location Part Number

1. 1/8” NPT to 1/4” Straight Fitting 1 14A93 FLX335

2. Euro Quick Disconnect male 1/8” NPT 1 16D77 TC3-27



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

23

DOUBLE DIFFUSER
Cover, Flow Sensor - Assembled View

TO
NOZZLE

FROM
PROPORTIONAL

VALVE

Page 1 of 36-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

24

D
O

U
B

L
E

 D
IF

F
U

SE
R

C
ov

er
 -

 F
lo

w
 S

en
so

r 
In

st
al

la
tio

n

3

3

1

4
2

7
6

FR
O

M
PR

O
PO

R
T

IO
N

A
L

VA
LV

E

TO
N

O
Z

Z
L

E

5

Page 2 of 36-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

25

DOUBLE DIFFUSER
Cover, Flow Sensor Installation - Parts List

Description           Qty. Location Part Number

1. Flow Sensor 1 18B62 9002.12.020

2. Cable, Flow Sensor 1 18B62 0110.02.041

3. Grommet, 3/8” dia. 2 16D107 TC3-16

4. Tube, 3/8” dia. 10” 16C1 9001.15.008

5. Tube, 3/8” dia. 10” 16C1 9001.15.008

6. Wire Tie Mounts 4 _______ 9002.02.012

7. Wire Ties 4 _______ 9002.02.009

Page 3 of 36-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

26

DIFFUSER
Flow Sensor- Sub Assembly

3

2

5

6

3
1

4

7

SEE NOTE 2

SEE NOTE 1

Page 1 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

27

DIFFUSER
Flow Sensor Sub Assembly - Parts List

Description           Qty. Location Part Number

1. Flow Sensor 1 18B62 9002.12.020

2. Flow Sensor Bracket 1 18B61 0110.02.100

3. 3/8” NPT to 3/8” Plug-In Fitting 2 18B59 9001.03.018

4. Screw, 6-32 x 1 1/4” Button HD 2 8A __________

5. Hook 2 16D1 TC3-41

6. Loop 2 16D9 TC3-42

7. Nut, 6-32 2 8B __________

NOTES:

1. Use existing screw and nut supplied with Flow Sensor.
2. Sensor must be turned, as shown, horizontal to mount to bracket.
3. All threads of fittings to have teflon tape.

Page 1 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

28

FLOW SENSOR
Cable Assembly A (0110.02.041) - Parts List

Description           Qty. Location Part Number

1. Cable, 40-Pin 1 16C81 TC3-30C

2. Wire, Red 24 AWG 28” _______ __________

3. Wire, Black 24 AWG 28” _______ __________

4. Wire, White 24 AWG 28” _______ __________

5. Plug, 4-Pin 1 _______ 9002.13.098

6. Pins 4 _______ 9002.13.099

7. Wire Sheathing 26” _______ 9002.02.072

8. Shrink Tube, 1/8” dia. 2 x1” 13C34 9002.00.056

Assembly Steps

1. Remove strain relief cover from RS-232 end of 40-pin cable. Be certain of covers orientation for     rein-
stalling.

2. Splice red wire to white wire #37 in cable.
    Splice white wire to red wire #3 in cable.
    Splice black wire to gray wire #35 in cable.
   *Cover all splices with heat shrink.

3. Cover wire with sheathing. Use heat shrink tube over ends.

4. Run wires under grommet in cable.

5. Crimp pins to wires.

6. Install plug: #1 Black wire
#2 White wire
#3 Red wire

7. Replace strain relief cover.

1
2
3
4

Page 1 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

29

D
R

S2
2 

SI
N

G
L

E
 D

IF
F

U
SE

R
H

ea
te

r,
 E

le
ct

ri
ca

l &
 A

ir
 (

01
00

.0
1.

04
8)

 -
 E

xp
lo

de
d 

V
ie

w

2

3
4

6

SE
E

 N
O

T
E

 2

SE
E

 N
O

T
E

 3

SE
E

 N
O

T
E

 1

1

57

Page 1 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

30

DRS22 SINGLE DIFFUSER
Heater, Electrical & Air - Parts List

Description           Qty. Location Part Number

1. Wire Sheathing 1 13C5 9002.00.064

    - DRS-22 Single - Cut 52”

2. Ground Wire 18 awg, green 81” 1 _______ __________

3. Stainless Steel Conduit 1 10C9 0100.01.117

    - DRS-22 Single - Cut 57”

4. Clear Tube 1 16C17 TC3-14

    - DRS-22 Single - Cut 29”

5. 3/8” x 1.5 Shrink Tube 1 _______ __________

6. 2000 Watt Heater 1 10E49 0100.01.120

7. Ring Connector 1 _______ __________

NOTES: Refer To Drawing

1. Use 4” black wire tie to secure sheathing to heater.
2. Cut sheathing in a relaxed state. Do not stretch it out to cut or the assembly length will
    come up short. After cutting, fuse the cut ends from freighing by melting the ends with
   a solder iron.
3. Cut S.S. conduit in circular cut off saw. Remove all burrs on the inside of conduit as
    well as outside. This is very important or the burrs will cut into heater wires.

with Ring Connector 28-22 AWG

Page 2 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

31

DRS22
Camera - Assembly & Installation

4

1

3

2

8

6

7

5

7

9

8

TROLLEY

ALIGNMENT
MARKS

SET SCREWS (2)

Page 1 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

32

Description           Qty. Location Part Number

1. Camera, 222 1 16A17 1001.00.104

2. Camera Mount Ring 1 16A69 1001.00.103

3. Zoom Lens, Camera 1 16A1 1001.00.105

4. Mount Bracket 1 16A74 1001.00.102

5. Mount Bracket Arm 1 16A65 1001.00.101

6. 5/16”-18 x 3/8”-3/8” Shoulder Screw 1 17A103 __________

7. Screw, M4 x 20 Button HD 3 57B __________

8. Plunger 2 16A73 9001.00.057

9. Grommets 4 17B22 1001.00.110

DRS22
Camera - Parts List

Page 2 of 26-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

33

DRS22 SINGLE DIFFUSER
Flow Sensor - Assembled View

Page 1 of 36-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

34

DRS22 SINGLE DIFFUSER
Flow Sensor Installation

DRS-22 MACHINE

DRILL 1/2” (12.7MM)
DIAMETER HOLE

3

1

4

5

76

TO NOZZLE

FROM
PROPORTIONAL

VALVE

2

SOFTWARE BOX

Page 2 of 36-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

35

DRS22 SINGLE DIFFUSER
Flow Sensor Installation - Parts List

Description           Qty. Location Part Number

1. Grommet, 3/8” dia. 1 16D107 TC3-16

2. Cable, 40-Pin 1 18B62 0110.02.041

3. Flow Sensor 1 18B62 9002.12.020

4. Tube, 3/8” dia. with 19” 16C1 9001.15.008
- Double Barb 1 16D74 TC3-26

5. Tube, 3/8” dia. 4” 16C1 9001.15.008

6. Wire Tie Mounts 4 _______ 9002.02.012

7. Wire Ties 4 _______ 9002.02.009

Page 3 of 36-20-2000



PATH: MAC\Air-Vac\DRS22\22Assm.pm6

36(8-14)

B
E

A
R

IN
G

 B
L

O
C

K
A

SS
E

M
B

LY
 V

IE
W

D
IF

F
U

SE
R

 C
A

R
R

IE
R

A
SS

E
M

B
L

Y
 V

IE
W

1

6

7

5

8

1
2

4
5

6
7

9
3

2
1

2
5

2
4

2
0

7
2

7

32

1
6

4

6

R
A

IL
 H

IN
G

E
A

SS
E

M
B

LY
 V

IE
W

2
6

2
2

2
3

1
8

1
7

1
6

1
9

1

1
3

2

543B
O

A
R

D
 L

O
C

K
A

SS
E

M
B

LY
 V

IE
W

1
2

O
P

T
IO

N
A

L
4

3
1

9

2

1
5




